
    
 FS-BIO-011 

 
 

 
TECHNOLOGY FACT SHEETS  
FOR EFFLUENT TREATMENT PLANTS 
ON TEXTILE INDUSTRY 
 

 
AERATED PONDS 
 

SERIES: SECONDARY TREATMENTS 

 

 

 
TITLE AERATED PONDS (FS-BIO-011)
Last update July 2015

Last revised  

 

 
 

 

  

 
 
 
 
 
 

  
 
 
 
 



 
 

AERATED PONDS FS-BIO-011 

 
 

 

AERATED PONDS (FS-BIO-011) 
Date July 2015 

Authors Alfredo Jácome Burgos

Joaquín Suárez López 

Pablo Ures Rodríguez 

Revised by  
Last update 

 

Date 

 

Done by:

 

Update main topics 

 



 
AERATED PONDS  FS-BIO-011 Page 1 of 19  

 

  

 
 

 

 

INDEX 
 
 

 

 
1.- INTRODUCTION 
2.- DESCRIPTION 
3.- DESIGN CONSIDERATIONS 
4.- SECONDARY CLARIFICATION 
5.- TECHNICAL CONDITIONS 
[...]
pathogens into the air (Arthur 1983); care must be taken to ensure that no one comes in contact with or goes into 
the water. The aeration units can be dangerous to humans and animals. Fences, signage, or other measures should 
be taken to prevent entry into the area. 
 
Aerated facultative ponds (partial mix lagoons) 
The depth of the pond should be planned keeping in mind the compatibility with the aeration system and the need 
of an aerobic layer of approximately 2 meters to oxidize the gases from the anaerobic decomposition of the bottom 
sludge (SSWM 2015). 
 
The lagoons are constructed to have a water depth of up to 6 m to ensure maximum oxygen transfer efficiency 
when using diffused aeration. Generally designed with at least three cells in series. In most systems, aeration is not 
applied uniformly over the entire system. Typically, the most intense aeration (up to 50 percent of the total 
required) is used in the first cell (U.S. EPA 2002, 2011). The final cell may have little or no aeration to allow settling 
to occur. In some cases, a small separate settling pond is provided after the final cell. Diffused aeration equipment 
typically provides 3.7 – 4 kg O2/kWh and mechanical surface aerators are rated at 1.5 – 2.1 kg O2/kWh. Consequently, 
diffused systems are somewhat more efficient than non-aerated ponds, but also require a significantly greater 
installation and maintenance effort. 
 
Even though partial mix ponds are designed using the complete mix model, it is recommended that the cells be 
configured with a length-to-width ratio of 3:1 or 4:1. This is because it is recognized that the hydraulic flow pattern 
in partial mix systems more closely resembles the plug flow condition. 
 
One physical modification to an aerobic pond is the use of plastic curtains supported by floats and anchored to the 
bottom to divide existing ponds into multiple cells and/or serve as baffles to improve hydraulic conditions. 
 
Completely mixed aerated pond 
A multiple cell system with at least three cells in series is recommended, with appropriate inlet and outlet structures 
to maximize effectiveness of the design volume. Also, it is recommended that the cells be configured with a length-
to-width ratio of 3:1 or 4:1. 
 
Aerators should be positioned carefully to avoid dead areas where solids are able to settle out already in the aerated 
pond. Small aerators rather than fewer large ones provide more evenly spread mixing, and rounded pond corners 
also help in avoiding dead areas (Arthur 1983). 
 
Aerated ponds have removal capabilities similar to facultative lagoons, except that nitrification of ammonia-
nitrogen can be nearly completed in warm seasons, while cold weather will halt that process (U.S. EPA 2002). 
 
 
6.- SPECIFICATIONS IN TEXTILE INDUSTRY EFFLUENT TREATMENT 
 
Williams and Hutto (1961) evaluated pilot scale aerated lagoons to treat wastewater from the textile industry. The 
paper describe the studies and outlines the savings that will result from the construction of full-scale facilities based 
on the pilot plant work. The factory at which the work was done is Mooresville Mills at Mooresville, North Caroline. 
Dyeing at Mooresville Mills is done in both the raw stock and package form. Finishing, includes mercerization of 
fabric, application of various finishes, and many washing operations. The pilot lagoons consisted of two units, each 
30 ft (9.1 m) long by 20 ft (6.1 m) wide at the top, with sloping sides and a net depth of 5 ft (1.5 m). The two units 
were arranged in series with a weir overflow from the first to the second. Baffles were placed near the inlet to each 
unit to prevent surface short circuiting. In order to prevent scour and to make the lagoons water-tight, the banks 
were lined with sheets of plastic. Flow to the lagoon consisted of 61% from package dyeing and 39% from finishing. 
Including raw stock dyeing and miscellaneous wastes. Aeration was performed only in the first lagoon. The second 
pond was used to sedimentation. After eight weeks of operation with 48 h of aeration and 48 h of settling, the 
aeration and settling periods were reduced to 36 h and the pilot unit was operated on this basis for two weeks. 



 
AERATED PONDS  FS-BIO-011 Page 7 of 19  

 

  

 
 

 

Following this, the unit was operated for three weeks on a 24-h basis, and for one week on a 14- to 16-h basis. The 
removals of the five-day BOD with different detention times are shown on Table 3: 
 

Table 3. Aerated ponds BOD5 removal efficiencies at different hydraulic retention times 

HRT (h) BOD5 removal (%)
14-16 33 

24 48 
36 71 
48 81 

HRT = Hydraulic Retention Time = Aeration period 
 
Finally, pilot aerated lagoons with HRT of 48 h or more, followed by settling, have given removals of 75 to 80 percent 
of the BOD5.  
 
Applying the results of the pilot lagoon led to the construction of two concrete lined aeration ponds, each 254 ft 
(76.9 m) long by 112 ft (33.9 m) wide at the water line, and 12 ft (3.6 m) deep, followed by two concrete lined settling 
lagoons, each 122 ft (36.9 m) long by 68 ft (20.6 m) wide at the water line and 12 ft (3.6 m) deep. At a design flow of 
2.0 MGD (approx. 8.000 m3/d), holding time in the aeration lagoons is 48 h and in the settling lagoons 12 h. It has 
four 25-hp (18.65-kW) aeration units each with a 7.25 ft (2.2 m) diameter rotor operating at a speed of 40 rpm. 
Oxygen input is rated at 80 lb/h/unit (approx. 40 kg/h/unit) or approximately 2.2 lb/lb of influent BOD (approx. 2 
kg/kg). It should be noted that the size of the aeration units was established by the mixing requirements in the 12-
ft (3.6 m) deep lagoons, rather than oxygen requirements. An estimation, based on previous experience, was that 
oxygen requirements alone would be about one lb per lb (or one kg per kg) of BOD. “Authors comment: Since the 
ratio energy/volume was 8 W/m3 is deduced that the lagoons were designed as complete mixing systems. Partial 
mix systems only require between 1 and 2 watts per cubic meter (5 and 10 hp per million gallons) of capacity, 
depending on the depth and configuration of the system (U.S. EPA 2002)”. 
 
Opitz (1974) evaluated lagoon treatment of combined textile and domestic wastes from a textile finishing plant 
in Post, Texas. The textile waste was the major BOD contributor. Processing of both cotton and blend fibers in the 
textile plant involves slashing, desizing, scouring, bleaching, and finishing. The domestic sewage receives primary 
treatment by flowing through an Imhoff tank designed to remove settleable solids before being mixed with the 
textile wastewater. The combined waste then flows into the first of three lagoons: anaerobic, aerobic and 
maturation. The three lagoons were designed to be an anaerobic lagoon followed by two aerobic lagoons. The 
effluent from the third lagoon ultimately flows into a tributary of the Brazos River. Criteria for effluent discharges 
allow maximum concentrations of 30 mg/L and 300 mg/L for BOD and COD, respectively, with average 
concentrations not to exceed 20 mg/L and 200 mg/L, respectively. The objectives of this study were to evaluate the 
existing treatment system and to suggest a more efficient operation. Combined textile waste and domestic sewage 
can be treated effectively by properly designed and operated anaerobic and aerobic lagoons. The BOD, COD and 
SS average removal efficiencies were found to be 79.3%, 62.5% and 60.3%, respectively. 
 
Shah et al. (2012) conducted research to assess the performance of aerated lagoon for biological treatment of 
textile wastewater and to determine kinetic coefficients for the design of treatment facilities. For this purpose, a 
bench scale model of aerated lagoon was set up and was operated continuously for 92 days by varying aeration 
times from 5 to 15 days. Primary treated wastewater effluent collected from Nishat Textile Mills (Lahore, Pakistan) 
was fed as an influent to aerated lagoon. To evaluate the performance of aerated lagoon, the suspended solids (SS), 
biological oxygen demand (BOD) and chemical oxygen demand (COD) for both the influent and effluent were 
measured at each aeration time after ensuring steady state conditions. The influent BOD was observed to vary from 
540 to 355 mg/L while the effluent BOD varied from 121 to 32 mg/L during the study period. The corresponding 
range of influent COD was between 1813 and 1116 mg/L and for effluent COD was between 592 and 224 mg/L. The 
results show that the average effluent BOD at aeration time of 7 days was lower than 80 mg/L. However, the effluent 
COD did not meet the National Environmental Quality Standards (NEQS) limit of 150 mg/L even at the aeration time 
of 15 days. This indicated the presence of large amount of chemicals in the textile wastewater, for instance 
bleaching agents like hydrogen peroxide and sodium hypochlorite; complex dyes and pigments like chromium 
based dyes used for imparting color to the fabric. The fate of these chemicals varies ranging from 100% retention 
on the fabric to 100% discharge with effluent. Chemical coagulation, prior to primary sedimentation, by coagulants 
like lime, aluminum salt (especially aluminum sulphate or alum), ferric chloride and ferrous sulphate, is most 
commonly employed for significant removal of COD. Overall removal rate constant (K) for the present study was 
calculated to have a mean value of 0.79 d-1 based on BOD. Based on COD, the overall removal rate constant (K) was 
found out to have a mean value of 0.39 d-1. The F:M ratio for BOD ranged between 0.1 and 0.41 kg BOD/kg MLSS-
d corresponding to a removal efficiency of 92.4 to 77.2%. Furthermore, the range of F:M ratio for COD varied 
between 0.36 and 1.30 kg COD/kg MLSS-d corresponding to a removal efficiency of 85.0 to 66.3%. The kinetic 
coefficients k, KS, Y and Kd determined were found to be 3.83 d-1, 1303.56 mg/L, 0.70 and 0.01 d-1 on BOD basis 



 
AERATED PONDS  FS-BIO-011 Page 8 of 19  

 

  

 
 

 

and 5.20 d-1, 3407.64 mg/L, 0.25 and 0.006 d-1 on COD basis. Overall removal rate constant (first-order kinetic 
model) (K) for wastewater of textile industry was calculated to have a mean value of 0.79 d-1 based on BOD. Based 
on COD, constant K was found out to have a mean value of 0.39 d-1. Average effluent BOD at 7 days aeration time 
revealed results conforming to NEQS in terms of BOD. Therefore, F:M ratio in the range 0.25 to 0.41 kg BOD/kg 
MLSS-d and a detention time of 7 days is recommended for textile wastewaters.  
 
The WEPA (2015) has published the results of an aerated lagoon system installed in the Wastewater Treatment Plant 
at Kongka Textile Mill Limited Company. The process flow diagram is: equalization tank (2,016 m3) + chemical 
treatment pond (2,016 m3) + aerated lagoon (3,468 m3) + settling pond (3,468 m3). The daily amount of treated 
wastewater is 2000 m3. Thus, total HRT is 5.484 days (1.73 days in aeration). The influent and effluent actual quality 
is shown in the table 4: 
 

Table 4. Kongka Textile Mill inlet and outlet characteristics 

Parameter Influent (mg/L) Effluent (mg/L)
SS 101 26 

BOD 86 23 
COD 296 233 

 
That is, the system is efficient to remove the biodegradable organic matter (73% removal). However, it needs to 
improve the removal of refractory organic matter (COD). 
 
 
7.- MONITORING LAGOONS 
 
Most of this section is based on "Optimization of Lagoon Operation" published by Federation of Canadian 
Municipalities and National Research Council (FCM & NRC 2004) and “Principles of design and operations of 
wastewater treatment pond systems for plant operators, engineers, and managers”, EPA/600/R-11/088, published 
by United States Environmental Protection Agency (U.S. EPA 2011). 
 
Two types of monitoring of lagoon-based systems are recommended: 

 Process control monitoring provides information to the operating staff on the condition and performance 
of the system and allows for early warning of possible upsets or operational problems. 

 Compliance monitoring is required under the operating permit or certificate of approval and reported to 
the regulatory agency. 

 
Different levels of accuracy are needed for these two types of monitoring. Process control testing is intended to be 
used by the operating staff to make operational decisions. These tests can be done in-house using more rapid, 
easier test methods that do not necessarily comply with standard methods, but which provide dependable results 
to the operators. Compliance tests should always be done by a certified laboratory using standard methods or 
equivalent.  
 
Less rigorous sampling methods, such as grab samples rather than composite samples, are often appropriate for 
process control measurements than are needed for compliance monitoring. 
 
Seasonal variations in loads should also be considered in the design of the monitoring program. Regular site 
inspections should be conducted and the findings included in the facility operating logs and records. 
 
7.1.- Sampling 
 
Sampling locations usually include only the raw sewage influent to the lagoon and the effluent discharged from 
the lagoon. Intermediary samples collected within the lagoon cells or between the cells of multi-cell lagoon systems 
are not normally required by the permit. If not specified, grab samples of raw sewage and final effluent should be 
collected. Because of the long retention times provided by lagoons, collection of flow-proportional composite 
samples is not strictly necessary unless specified in the operating permit or certificate of approval. 
 
The samples should be collected at a location that is representative of the sampled stream. Raw sewage samples 
can be collected at the overflow from an inlet box, in an inlet channel, or from the raw sewage pump station 
discharge in a turbulent, well-mixed area. Sampling from wet wells and within inlet or diversion boxes should be 
avoided unless the area is well mixed because solids can settle in these non-turbulent areas, affecting the result.  
 



 
AERATED PONDS  FS-BIO-011 Page 9 of 19  

 

  

 
 

 

Similarly, effluent samples should be collected from the overflow of the outlet control structure or at a well-mixed, 
turbulent location in the effluent channel prior to mixing with any dilution waters such as the receiving stream 
waters. The frequency of effluent sampling will depend on the discharge mode. 
 
For process control purposes, additional samples from within the lagoons and from the discharges of the individual 
cells should also be collected on a routine basis to assess the condition of the ponds. Pond composite samples 
should consist of four equal portions taken from four corners of the pond. The sample should be collected 2.4 m 
out from the water's edge and 0.3 to 0.6 m below the water surface or at the transfer structures between the cells 
if these are present.  Care should be taken to avoid stirring up material from the pond bottom and should not be 
taken near mechanical aerators or during or immediately after high wind or strong storms, as these processes may 
stir solids into the water column. 
 
7.2.- Important visual and olfactory observations 
 
Operators' visual and olfactory observations are important pond troubleshooting tools. Color and odor can be 
important indicators of pond health and ability to meet discharge permit standards. 
 
Observations of the color of the lagoon should also be made and recorded since this can provide the operator with 
an indication of the condition of the lagoon, as summarized in the table. 
 
Table.- Important indicators in pond troubleshooting 
 

Color  Odor Interpretation
Clear None No problem. 
Brown  Earthy No problem; usually good operation. 
Dark sparkling green Grassy or earthy Good conditions. Generally occurs with high pH and DO. 
Dull green to yellow Fishy Not so good; pH and DO generally dropping. Blue-green algae 

beginning to predominate. 
Tan to brown  May relate to brown algae, which is OK. If related to silt or bank 

erosion, can indicate physical problems in lagoon or collection 